
' ,...,.. ' ... f ·~ • •• 

HOSE. SUNDSTROM & BENTLEY 
. ... ... . ..... ~. 

• """' .... "''"" to • I t ,t • -*"•l 

..... • .... .. .. f • ~ • ......... ...... _ ..... . "'"'" ..... . "" ,, '" •'• 
......... . 1 1 11'\o" ll 

... ~ ..... . ,, .............. ... 
.. *-'' " A,.,. ,, .. o • 

'ftt •' '' 0 V•hllo. "• o • 
. .......... lot ..... 

i\oO.fotloo .Ho·o•o 

N-1 o tA.V I •11 .,,,., .. , , .,. 

I,...,. .. t• lo>t """•• ' • 

••..• . o'lo··~·· ... 

Blanca S. Bayo, Director 

...... "' ..... 

J u no J, 19% 

VIA llANO OKJ, IVRRY 

Divis ion o f Recor ds and Report~ng 
Florida Public Serv ice Commiss ion 
2540 Shumard Oak Boulevard 
Tallahassee , FL 32399-0850 

Ro : Spruce Creek South Utilities , Inc . 
[...]
2.1 
2.2 
2.3 

Regulatory Requirements 
Design Criteria and Summary of Proposed Facilities 
Electrical Facilities 

Cost Estimates 

4 

4 
7 
8 

20 

4.0 Project Evaluation 20 

Appendix 

A. "Abbreviated Geotechnical Engineering Report for EHiuent Reuse. Spn•ce Creek 
Golf & Country Club. Marion County. Florida" Prepared by Atlanta Testing & 
Engineering. Inc: 



l 
I 
l 
J 

I 
l 
] 

1 

I 
1 
I 

l 
I 

Tablo 

1.1 

2.1 

2.2 

2.3 

2.4 

3.1 

LIST OF TABLES 

Spruce Creek Golf & Country Club Wastewater Treatment Fac ility 

Flow Projections 

Effluent Umits and Reliability Requirements 

Wastewater Treatment Component Reliability Requirements 

Electric Power System Reliability Requirements 

Design Summary 

Wastewater Treatment Plant ond Effluent Disposal System 
Construction Cost Estimate 

h 

Page 

3 

4 

6 

7 

12 

20 



l 

} 

1 

1 
1 
l 

' } 

LIST OF FIGURES 

Spruce Creek Golf & Country Club Wastewater Treatment Fac ility 

Figure 

1.1 Vicinity Map 

2.1 Overall Site Plan 

2.2 WNTF Site Plan 

2.3 Process Flow Schematic & Hydraulic Profile 

Ill 

Page 

2 

9 

10 

11 



l 
I 
1 

} 

J 

J 

] 

' I 
J 

I 
1 

I 
} 

1.0 PROJECT BACKGROUND/POPULATION AND FLOW PROJECTIONS 

1.1 General 

This design report has been prepared in support of an application for a 
"Domestic Wastewater Facility Permit" In accordance with the 
requirements established by the Florida Department of Environmental 
Protection (FDEP). This report, and other support documents, are being 
submitted with the permit application in accordance with Chapter 62-600 
of the Florida Administrative Code (FAC}. 

The proposed project site is le>cated adjacent to U.S. Highway 27 m 
Marion County In the Summerlleld area. The site includes a total land 
area of approximately 1,172 acres Development at the site is to include 
manufactured homes, a golf course and related support facilities. and 
some commercial land use, along with road. stormwater and utility 
systems. Figure 1.1 presents the general location of tho project site. 

In order to provide central wastewater service, gravity sewers will be 
provided ln all developed areas. A networl< of pump stations and force 
mains will convey wastewater to the proposed wastewater :~~almont 
facility (y'N{TF). Initially, effluent from the WNTF is to be discharged to 
lined storage ponds for holding prior to subsequent disposal by spray 
irrigation on a temporary restricted access sprayfio:d. Once flows exceed 
100,000 gallons per day (gpd), the temporary sprayfield will be 
abandoned and effluent will be disposed of via spray irrigation at the golf 
course located within the development. The lined holding basins at the 
WWTF will then be used for ·reject" storage and wet-weather effluent 
storage will be provided by lined ponds at the golf course. Residual solids 
generated by the proposed biological lrealmenl process will be stored in 
an aerated holding tank and liquid hauled for further stauillzation and 
disposal. 

1.2 Population and Flow Projoctlons 

As previously staled, the development will include manufactured housing. 
a golf course with related support facilities and some commercial land 
use. Spruce Creek South Utilities. Inc owns and operates wastewater 
collection, treatment, and disposal facilities that serve an existing 
development very similar to the proposed Spruce Creek Golf & Country 
Club. Operating data for the existing development indicates that the 
following wastewater generation ra tes are appropriate for similar 
developments: 

Residential Units: 17 5 gpd/un1t 
Commercial Floor Space. 0. 1 gpd/square foot 

The proposed development IS to be constructed 1n phases Table 1.1 
summanzes now projections lor each phase of the project. 



N 

0 2 

mile~ 

MARION CO. 

SUMTER CO. 

SPRUCE CREEK 
GOLF AND COUNTRY CLUB 

~PRUCE SREEK GOLF &: COUNTRY CLUB 
VlCINnY MAP 

[F'iGu'R'El 
~ 



) 

I 
I 
} 

f 

DEV. 
PHASE 

I 
I 
I 
I 
I 
II 
II 

YEAR 

1996 
1997 
1998 
1999 
2000 
2001 
2002 

TABLE 1.1 

FLOW PROJECTIONS 

RESIDENTIAL COMMERCIAL 
Unit. Cumulative Cumulative Cumulative 

(Cumulative) Flow (gpd) SpiiCO Flow 
(SF) (gpd) 

320 56,000 0 0 
&40 112,000 0 0 
960 168,000 0 0 

1,280 224,000 95,000 9,500 
1,600 280,000 200,000 20,000 
1,900 332,500 270,000 27,000 
2,200 385.000 300,000 30,000 

CUMULATIVE 
RESIDE.NTIAL & WWTF 
COMMERCIAL CAPACITY 
FLOW(gpd) (gpd) 

50.000 200.000 
112,000 200.000 
168.000 200,000 
233,500 415,000 
300000 415.000 
359,500 415.000 
415.000 415,000 

As shown in Table 1.1, the total projected flow at ·build-out• is equal to 415,000 gpd. In order to provide cost 
J effective facilities, available capacity should roughly parallel projected flows. Accord ingly, the Initially proposed 

facilities are to have a design capacity of 200,000 gpd based on annual average daily flow. Once flows 
approach the initial capacity, the facilities will be expanded to provide a design capacity of 415,000 gpd in 

J order to accommodate projected flows. However, it should be noted that this report and related permitting 
documents only address the initial capacity of 200,000 gpd. 

l.loQ\C \DATAW~~t 12'\R\TASLEt.OOC 3 



1 

! 

J 

I 
I 

1 

J 

] 

1 
J 

] 

J 

I 
l 

2.0 BASIS OF DESIGN & SUMMARY OF PROPOSED FACILITIES 

2.1 Regulatory Requirements 

Florida Adminislrative Code (FAC) Chapter 62-610 sets forth effluent 
limits and reliability requirements for treatment facilities that produce 
effluent that will be disposed of by land application. Initially, effluent will 
be applied to a temporary restricted access sprayfield. however, once 
flows exceed 100,000 gpd, emuent disposal will be accomplish';ld via 
spray irrigation on the golf course within the development. Treatment 
limits and reliability requirements for irrigation at golf courses and ·public 
access areas· are more stringent than those for irrigation of restricted 
access areas. Since golf course irrigation will be the methQd. of effluent 
disposal that will be used over the "long term", it would be prudent to 
design the proposed facilities to meet the effluent limits and reliability 
requirements associated wiOI golf course irrigation. Table 2.1 below, 
summarizes treatment and reliability requirements set forth under FAC 
Chapter 62-610 which are applicable to the proposed "long term· method 
of effluent disposal. 

TABLE 2.1 

EFFLUENT LIMITS AND RELIABILITY REQUIREMENTS 

FAC Chapter 62-610 Requirement 
Item/Parameter for Spray Irrigation of Effluent 

In Public Access Areas 

General Level of Treatment Public Accass 
Required 
Effluent Limits 

8005 s 20 mgll 
TSS s 5 mgn 
Fecal Coliform Non-detectable In 75% of daily 

samples· and less than 25/1 OOml at 
all times. 

Disinfection Level Hiiih Level 
Reliability Required Class I 

In addition to the effluent hmits set forth tn FAC Chapter 62-610, FAC 
Chapter 62-600 establishes design criteria for "High Lever dislnleclion 
Such criteria are presenled below 



H1gh Level Disinfection 

1. For a reclaimed water or effluent containing 1,000 fecal coliforms. 
or less. per 100 ml before disinfection. the product of the total 
chlorine residual used for design (expressed In mgn) and the 
contact time at peak hourly now (expressed In minutes) shall be at 
least 25. 

2. For a reclaimed water or effluent containing greater than 1.000 
and up to and Including 10,000 fecal coliforms per 100 ml before 
disinfection, the product of the total chlorine residual used for 
design (expressed in mg/1) and the contact time at peak hourly 
now (expressed In minutes) shall be atleast40. 

3. For a ·reclaimed water or effluent containing greater· than 10,000 
fecal coliforms per 100 ml before disinfection. the product of the 
total chlorine residual used for design (expressed in mg/1) and the 
contact time at peak hourly now (expressed In minutes) shall be at 
least 120. 

As shown In Table 2.1, "Class I Reliability• is required for reuse systems 
involving spray irrigation of effluent in public access areas. Tables 2.2 
and 2.3 present detailed summaries of treatment process and standby 
power requirements associated with Class I Reliability. 

5 



J 

I 
I 
) 

I 

1 

J 

I 

J 

I 
) 

l 
I 

TABLE 2.2 
WASTEWATER TREATMENT COMPONENT RELIABILITY 

REQUIREMENTS 
~gmmgo Beliabilllll Eaature:r 
1. Trash removal or comminution is required. 
2. Grit removal is generally required, however, It is not necessary for 

treatment works which do not pump or dewater sludge (e.g .. 
stabilization ponds). 

3. Provisions for removal of settled solids is required for channels, 
pump wells. and piping upstream of degritting or primary 
sedimentation. 

4. Unit operation bypass is generally required. however, It is not 
applicable where two or more units are provided and opera ting unit 
can handle peak flows. Unit operation bypass is applicable to 
comminution regardless of the number of units. 

ComponenVBacl<up Features Class I Reliabllitv Re<~ulrement 
Backup Bar Screen for 
Mecllanically Cleaned Bar Screen 
or Comminutor Yes 
Bacl<up Pumps Yes 
Primary Sedimentation Basins Multiple basins7 

Tricl<ling Filters MulUole filters• 
Aeration Basins Minimum of two ofeoual volume 
Aeration Blowers or Mechanical 
Aerators Multiple units• 
Nr Diffusers MultiPle sections• 
Final Sedimentation Basins MultiDio basins• 
Chemical Flash Mixers Minimum of two or backuP" 
Chemical Sedimentatlon Basins Multl~le basins• 
Filters and Activated Carbon Multiple unit.s• 
Columns 
Flocculatlon Basins Minimum of two 
Disinfectant Contact Basins Muitiole basins7 

Notes: 
1. Sufficient capacity of remaining pumps to handle peak flow with one 

pump out of service. 
2. With largest unit out of service remaining u011s have capacity for at 

least 50 percent of design flow. 
3. With largest unit out of service remaming unrts have capacrty for al 

least 75 percent of design flow. 
4. With largest section out of servrce oxygen lransfer capability not 

measurably impaired; backup unit may be unrnstalled. 
5. With largest section out of service oxygen transfer capability not 

measurably impaired. 
6. If only one basin. backup system pmvided wrth at least two mrxrng 

devices (one may be installed). 
6 



I 

f 

' I 

} 

1 

I 

TABLE 2.3 

ELECTRIC POWER SYSTEM RELIABILITY REQUIREMENTS 

Common Reljability Features· 

Power Sources • Two separate and independent electric power sources 
from either two separate utility substations or one substa!lon and one 
standby generator. 

Capacity of Backup Power Source Reliability Class I ReQuirement 

Mechanical Bar Screens or Yes 
Comminutors 
Main Pumps Yes 

-Deilrittlrig Optional 
Primary Sedimentation Yes 
SecondatY Treatment Yes 
Final Sedime-ntation Yes 
Advanced Waste Treatment Optional 
Disinfection Yes 
Sludge Handling and Treatment Optional 
Critical Oi:lhtina & Ventilation Yes 

As previously stated. excess solids from the biological wastewater 
treatment process will be stored on site in an aerated holding tank and 
then liquid hauled for further stabilization and disposal. A private 
company specializing In residuals handling will be contracted by the 
permittee for hauling, stablliza!lon. and disposal of sludge. The hauling 
company will be responsible for prepar<~tlon and submittal of ;,II permitting 
documents and related records to FOEP and the United States 
Environmental Protection Agency. 

2.2 Design Criteria and Summary of Proposed Facilities 

The proposed WNTF will be an activated sludge facilily with an initial 
design capacity of 200.000 gpd. The facility will incorporate the "Modified 
Ludzack-E!!Inger Process· to provide partial denitrification and effluent 
total nitrogen levels in the range of 7 to 10 mg/1. Sufficient aerobic 
detention time will be provided so that the facUlty can be considered to 
operate in lhe ·extended aeration· mode. The proposed facilities are 
designed to provide levels of treatment and reliability that are appropriate 
for irrigation of effiuenl In public access areas. 

7 



l 
l 

l 
} 

I 
1 

} 

1 
I 
1 

J 

I 

2.3 

Initially, treated effluent will be discharged to lined storage basins for 
holding prior to application of the effluent at a temporary restricted access 
sprayfieid. Once the average annual wastewater flows exce.::: 100,000 
gpd, the temporary sprayfleld will be abandoned and treated effluent will 
be applied to the golf course within the proposed development. Two 
fined holding ponds with a capacity of 400,000 gallons each will provide 8 
days of wet-weather storage for the inllial temporary sprayfteld system. 
When the temporary sprayfield is abandoned, the lined basins will be 
used for storage of effluent that does not meet the required levels of 
treatment for irrigation of the golf course. Wet-weather storage for tho 
golf course system will then be providetl by lined ·water features· within 
the golf course that are also used for stormwater management The 
ponds will occupy an area of approximately 20 acres and have a volume 
that is 2.400,000 gallons greater than the volume required for stormwater 
management. Therefore. the pond will provide 12 days of wet-weather 
storage at a WWTF now of 200,000 gpd. 

As previously stated, residuals will be hauled and stabilized by a private 
residuals handling company prior to land application. In the propcsed 
system, waste activated sludge will be transferred from the clarifiers to an 
aerated sludge holding tank for thickening and holding prior to hauling. 
stabilization, and land application. 

Figure 2.1 presents an overall site plan of the proposed development 
while Figure 2.2 presents a site plan of the WWTF. Figure 2.:; presents 
the process schematic and hydraulic profile for the proposed facilities. 
Table 2.4 presents a detailed summary of proposed unit operations and 
related design criteria. 

Electrical Facilities 

Electrical service to the project will be a 480 volt. 3 phase. 60 HertZ 
service provided by Florida Power Corporation. A main distribution 
paneVmotor control center with magnetic motor starters for the major 
electric motors will be provided. A generator will be sized to allow 
operation of one (1) surge tank pump, two (2) anoxic basin submersible 
mixers, one (1) aeration blower, one (1) filter dosing pump, one (1) 
effluent transfer pump and the chlorination system during a power 
outage. Due to the size and simplicity of the proposed facilities, a central 
alarm annunciator will not be provided 

8 



., 
~~ 
- 1 

N 

UNED STORMWATER POND ( TO BE 
USED FOR WET-WEATHER EFFLUENT 
STORAGE STORAGE ONCE THE 
AVERAGE ANNUAL WWTF FLOW 
EXCEEDS 100.000 GPO)--~-

GOLF COURSE (TO BE USED I'OR 
EFTLUENT DISPOSAL ONCE THE 
AVEAAGE ANNUAL WWTF FLOW 
EXCEEDS 100,000 GPO) 

I 
~· --, 

------11 

'='-----'U 
TEMPORARY RESTRICTED ACCESS 51•RAYIIElll 
(TO BE USED FOR EFFLUENl OlSDQS>'L U~< 11·, 
THE AVERAGE ANNUAL WWTF FLOW EXCEEUS 
100,000 GPO) 

iSlB 
j~ 
3~ ~~~=~~=~.~~ ... =~~.,=au~i~=~~~~11~.,.=~~~~==========s=PR=u=c=E==~=~=~E=~=L=r=o=kt=~~t=P=~=o=~=N=TR=Y==C=L=U=B==========~~~-~-~~~ 



INfLUENT SCREENING & 
I rLow EOUALIZATION BASIN-_,__,.~,......_ ..... 

I ANOXIC BASINS -----r 

AERATION BASINS ----++-f 

I I I 
I I I 

I t I I I I I 
I I I I I I t 
I I I f I I I 
I II i I I I 
I II I I I 1 
I II I I I I 

ClAfliF IERS ------1-1.__ ·+j t+++i 
- - - - - Ul ' -'"""'"~"!~ ~ .:!.:l:;•:A 
fiLlER DOSING W[T WELL ~ ' . , ' 

~ ~ Sf: 
~ f"lLTERS & CLEAR WELLS 

I c:;:c;R~r-CON~AC} TANKl 
I 
I 

I 

I 

~ 

I 
I 
I 
I 
I 
I 
~ 
I 
I 

ErrLUENT 
PUMP STATION 

/STABILIZED 
/ ACCESS ROAD 

I 
I 
I 
I 
I 
I 
I 
!i 
I 
I 

r- -

I 
I 

I 
I 

~ 

I 
I 

-~60 

0 _, 
N~ 

I 
~~ I 
•:::( L 

L-

I 
I 
I 
L 

~~ ~($).it!_~ 

I 
I 
I 

t ---- -- _j 

-- -- -- -- -- -1[_ --
________ __ __ _) 

SPRUCE CREEK GOLF & COUNTRY CLUB 
WASTEWATER TREATMENT FACILITY SITE PLAN 

N 

SCALt 
,. = 1 oo· 

r AS! M• •• · 

FIGURE 
2 .2 



. 

l, 

pQt"ffi£A.tJt .... l / [LQ}l ~~ ~C/~ 

....._ .... ... ••'I ll 

~·c .. . , ..... \ L:<vj ~ .. ~ ·. 
.... "''c;... 

·-~ .......... . ..,. 
.... _..,.. ,"\'1 • 
_ , ,-~ ~ 

...... 
~ · 

~· 

:r:_.;;.~·;.~JL--,.,------' 
'0~ .... ) 

~' ...... ..... 

f \ f').oC'-.1~0 \lUIXX "0 • ~t3 on- S.Tf 

'011 \'.-.ul•IC)to ""G ~ trr Ott<_, 

~~Q!j f_.__ ~tl'~4.LON 

... .... 

...... v. 

PROCESS FLOW DIAGRAM 

.J)lSlr1llcr!O!! 

" 

', - ~--~ ·-~" ' l .. 1....... . .......... ...... . . ... ~- .. , 
•n1 ·" •.• , • • ... • 1 ,.,....... ... ... . ., 
~ ··· ........... ~ .... ..... , .. 
l t .l I 0 l' 

f--.(~ 
LH _. ,., 
~ ~···oo. 

t.WI[W,'Df\• . -.. """'""" CCC O...CJt~Woll tOOtlol(l o--N._ 
a ~JtO\"~"""'' 
C\ ~l)lllllo( ~\110.. 

'1 r~o- tOIA I•'<O"o 
..... l ._... llfC'9al 

"" oull .u..IO" 

..... \ .~ ............ ... . . ,0 " '·""" 
~ ..U'1 '"'"-'10 \j. . 

' ~-'-' .. ....- .~ . _ ...... 
\\ , . ........ ;) ~..ot.t ., ~..., .,.o "'..n.a . "'"' 

·~-------~~L_~------------------------------ ---L'J-.L--/--,L-----·- IL -·&·-· / 

...... \CIIItl .. 
/ 1\,o- V\_JU(. 10'1 1 

n ... -H r .. .. _ ....... II. 100 r=J. ,.Itt 1--1 .r-·- ~·-· Ji II / _,...., ......_.., ..... 
.Ll.__ . ·• ·_;: - ~ ·-:-,. ·. I -- - - - · -~· 

95 .... ::---:::1...1 ....... ......... ..... L -~ • '¥' L h -·& ;::.:.- ~-.:.·-_ ""'Ait OUJ::I' n •rr- no- .-...o•:c -~- J 11~ ~ :;._~ ~ '-+- CH.~ L F( ""'-"'"'-"·f--ot• ·~"'·t()oo /Oioi(\ OJM'l(W'S ~~~ I l ~- --··v-- ·~---
90 ~~~~·~.~-- . ~- ~ •• 'S.". •• 'I=. I= .. · -- .. ~--- ---~- - ---- ----

1 : · •.. -•• ~- .:·~---- ·-.··. · -. · .. -.:· ./o.F .......... ...... """~- -- . 
I 8o 

/".; ., 
"-.. ''"" '"""'''.'""' "'"" S:.~-.rru..--/""/1 .,.,. -85 - - ~/ ~~ 

·oo 

95 -
90 
-

85 
-

80 -- ---------

HYDRAUL C PROfiLE 

-- -

I; 

,. 
I 

I! 

I 

~~~~~~ SPRUCE CREEK GOLF & COUNTRY CLUB WASTEWK ER FACILITY - PROCESS FLOW D!AGRAM AND HYDRAULIC PROFILE t~~JRE ~ 



TABLE 2.4 

DESIGN SUMMARY 

A. Flows & lnfluenl Characteristics 

1. Flow Rate (mgd)/(gpm) 
Average Day 0.200/13g 
Maximum Day 0.3001208 
Peak Hour 0.7001486 

2. BOD6 (mg/1)/(lblday) 
Average Day 200/334 
Maximum Oay 200/500 

3. Suspended Solids (mg/1)/(lblday) 
Average Day 200/334 
Maximum Day 2001500 

4. Total Kjeldahl Nitrogen (mg/1)/(lb/day) 
Average Day 35/58 
Maximum Day 35/88 

5. Total Phosphorus (mg/1)/(lblday) 
Average Day 8/13 
Maximum Day 8120 

B. Preliminary Treatment 

1. Screening 
Type Manual Bar Screen 
Number o f Units 1 
Construction Aluminum Flat Bar 
Opening Spacing (inches) 3/4 

2. Flow Equalization 
Type Side Stream Surge Tank 
Number of Tanks 1 
Tank Volume (gallons) 30.000 
Tank Mixing Method Diffused Air 
Diffuser Type Coarse Bubble 
Aeration Intensity (scfm/1000113

) 30 
Air ReqUired (scfm) 120 
Number of Surge Pumps 2 
Surge Pump Type Submersrble 
Surge Pump Capacrty. Each (gpm) 280 
Surge Pump Control Automatrc/24V DC Floats 

12 



c 

TABLE 2.4 

DESIGN SUMMARY 
(Continued) 

Biological Treatment 

1. Process Data 
Operation Mode 

Design MLS~ (mg/1) 
Solids Retention nme (days) 
Solids Production (lbfday) 

2. Anoxic Basins 
Number of Units 
Volume. Each (gallons) 
Volume. Total (gallons) 
Denitrification Potential (lb/day) 

Average Day 
Maximum Day 

Mixers 
Number of Units Per Bas1n 
Type 
Horsepower. Each 

3. Aeration Basms 
Type 
Number of Units 
Volume. Each (gallons) 
Volume. Total (gallons) 
Air Requirements (scfm) 

Average Day 
Maximum Day 

4. Internal Recycle Pumps 
Number of Units 

Modified Ludzack-Et·•,ger 
Process/Extended Aeration 

3.500 
20 

237 

2 
17,000 
34,000 

39 
44 

1 
SubmerSible 

1 6 

Sporal Roll D1ffusen A1r 
2 

83,000 
166.000 

520 
750 

2 
Type Submersible Sohds Handling 

Wastewatt'f Pumps 
Pump Capaoty. Each (gpm) 280 

13 



D. 

TABLE 2.4 

DESIGN SUMMARY 
(Continued) 

Final Clarifiers 

1. Physical Data 
Number of Units 
Type 
Surface Arlla, Each (ft2) 

Surface Area. Total (f,Z) 
Sldewater Depth (ft) 
Sludge Return System 
Lift Air Required (scfm) 

2. Loading Data 
Surface Settling Rate (gp<llft2

) 

Average Day 
Maximum Day 
Peak Hour 

Solids Loading Rate (lblday/112
) 

Average Day 
Maximum Day 

14 

2 
Rectangular. Hoppered 

256 
512 

15.33 
Air Lifts 

60 

391 
566 
762 

17.5 
26.3 



E. 

TABLE 2.4 

DESIGN SUMMARY 
(Conlinuod) 

Filtration System 

1. Filler Dosing Pumps 
Number of Unils 
Type 
Pump Capacity, Each (gpm) 

2. Fillers 
Number of Units 
Type 
Media Deplhs (inches) 

Silica Sand 
1/4"- 1/2 Graded Gravel 
1/2" - 314" Graded Gravel 
314"- 1-112· Gradt!d Gravel 

Filler Bed Area. Each (ft2
) 

Filler Bed Area. Total (ft2
) 

Hydraulic Loading Rate (gpmlft2
) 

Average Day 
Maximum Day 
Peak Hour 

3. Clear Wells 
Number of Units 
Volume. Each (gallons) 
Volume. Total (gallons) 

4 . Backwash Pumps 
Number of Unils 
Type 
Pump Capac1ty. Each (gf,m) 
Backwash Rale. (gpm/ft ) 

15 

2 
Submersible 

280 

2 
Standard Gravily Sand Filters 

8 
4 
4 
8 

43 
86 

1.6 
2.4 
3.2 

2 
5,180 

10,160 

2 
Submersible 

860 
20 



I~ 

F. 

G. 

TAeLE 2.4 

DESIGN SUMMARY 
(Continued) 

Disinfection System 

1. Chlorine Contact Chambers 
Number of Units 
Volume, Each (gallons) 
Volume. Total (gallons) 
Flow Regime 
Detention Time (minutes) 

Average Day 
Maximum Day 
Peak Hour 

2. Chlorination System 
Type 
Number of Hypochlorinators 
Design Chlorine Dosage :mgn) 
Feed Rate Control 
Design Chlorine Residual (mg/1} 

Flow Metering System 

Flow Metering Location 
Flow Meter Type 
Flo·.~ Recorder Type 

16 

2 
5,000 
10,000 

Plug Flow 

72 
48 
36 

Hypo·Ghlonnahon 
2 
6 

Manual 
2.0 

Clear Well 
Open Channel V-Notch We~r 

Flow lndtcator/Totahzer/ 
Chart Recorder 



H. 

I. 

i 

TABLE 2.4 

DESIGN SUMMARY 
(Continued) 

Sludge Processing 

1. Process Data 
Solids Production (lblday} 
Sludge Production @ 2% D.S (gpd) 

2. Aerated Sludge Holding Basin 
Number of Units 
Volume (gallons) 
Aeration Method 
Aeration Intensity (scfm/1.000 tt 3

) 

Air Required (scfm) 

Process Aeration Blowers 

1 . Air Requirements (scfm) 
Flow Equalization Basin 
Aeration Basins 
RAS Air Lifts 
Aerated Sludge Holding 
Total 

2 Blower Data 

237 
1.421 

1 
15.000 

Coarse Bubble Diffused Air 
30 
60 

120 
750 
80 
60 

1.010 

Ty;Je Rotary Pos111ve Displacement 
Number of Units 2 
Horsepower. each (HP) 50 
Delivery (scfm) 1.010 
Discharge Pressure (psi) 5.0 

17 



K. 

TABLE 2.4 

DESIGN SUMMARY 
(Cont inued) 

Long Term Effluent Disposal System' 

1. Effluent Transfer Pump Station 
Type Ve111cal Turbme 
Number of Pumps 2 
Pump Capacity, Each 600 
Control System Automatic with Float Switches 

2. Wet Weather Storage Ponds 
Number of Units 2 
Type lined Storage Pond 
Effective Volume. Total (Gallons) 2.400.000 
Approximate Area (acres) 20± 
Additional Depth R equired (inches) 44 

3. Effluent Irrigation System 
Type Golf Course tmgat1on System 
Irrigated Area (acres) 136 
Effective Application Rate (in./week) 0 38 

4 Reject Storage Ponds 
Number of Un1ts 2 
Type Lmed Storage Pond 
Volume. Each (gallons) 400.000 
Volume. Total (gallons) 600,000 
Depth (ft) 7 
Freeboard (It) 3 

·To be used after the average annual WWTF 
flows exceeds 100.000 gpd 

19 



3.0 COST ESTIMATES 

Table 3.1, below. presents preliminary estimates of construction costs for the 
wastewater treatment and effluent disposal facilities 

TABLE 3.1 

ESTIMATED CONSTRUCTION COSTS FOR WASTEWATER TREATMENT 
AND EFFLUENT DISPOSAL FACILITIES 

ITEM I COST 

Process Tankage and Equipment $300,000 
lined Storage Ponds & General Site Work 40,000 
landscaping and Fencing 10,000 
Effluent Pump Station 25.000 
Temporary Sprayfield 25.000 
Electrical 20.000 

Subtotal: $420,000 
Contingency @ 10%. $ 42,000 

TOTAL ESTIMATED CONSTRUCTION COST $ 462.000 

4.0 PROJECT EVALUATION 

The proposed project is not expected to have any negatrve rmpacts on lhe 
envi ronmental resources in the area or on public healt~ . safety. and o,uelfare. 
Since the project will reuse treated effluent, the proposed system will provide a 
beneficial aquifer recharge for the area. Due to the levels of lleatment and 
reliability that will be provided. public health. safety and welfa re are not expected 
to be at risk due to spray irrigation of effluent 

Tho rmpact of the prOJOCl on groundwater rs expected to be m1nrrnnl wrth respect 
to groundwater moundrng and water quahly. The application system rs desrgned 
to meet applicable requirements of FDEP regulations for such systems. Delailed 
information regarding the land applicatron system and groundwater rmpacts rs 
presented in the geotechnical engrneenng report ( Sue Appondllc A) 

The proposed service area for the project rs not expected to have any rndustnat 
customers. therefore. an industnal pretreatment system rs not required for the 
project. 

20 



1 
l 

l 

APPENDIX A 



atlanta testing 
& engineering 

2273100 rood hUll<> 200 I wtn161 pel!!< florida 3276Q /(JIQ7)645-3400 I FAX (407) 64!> 37JI 

October 20, 1995 

Dyer, Riddle, Mills & Prcroun, Inc. 
1505 East Colonial Drive 
Orlando, Florida 32853-8505 

Attention: Mr. John Toomey, P.E. 

Subject: Hydrogeologic Report for Emucnt Reuse 
Spruce Creek Golf und Country Club 
Marion County Florida 
AT & E Project No. 7924C 

Dear Mr. Toomey: 

Atlantu Testing & Engineering, Inc. (AT&E) is pleased to present the aunchcd report "Abbn:viatcd 
Hydrogeologic Report For Effiuent Reuse, Spruce Creek Golf and Country Oub, Marion County, 
Florida" The report is intended to meet the engineering report requirements or Chapter 67-610 of 
the Florida Administrative Code with respect to the characterization of site soils and hydrogeology. 
In addition, the report provides a proposed groundwater monitoring plan, a mounding annl}osis and 
a water balance for the temporary sprayficld. 

This information bas been prepared in accordance with generally accepted standards of care for the 
geologic profession in the State or Florida. No other warranty is expressed or implied. Should there 
be any questions concerning the infomwtion included herein, please contact the undcl'$igncd. 

Sincerely. 

ATLANTA TESTING & ENGINEERING, INC. 

~/f;~·~-41} 
James Hollingshead, P.G. d'//~v 
Senior Projects Manager 

JJ 11/cld 

georgia • florida • c arolinas J 



atlanta testing 
& engineering 

2273 1ae rooo I SUI1e 2001 wm10< PQtl(, tlotoOO 327891{407)611.>3400/FAX (407}611.>3731 

ADDREVIATED HYDROGEOWGIC REPORT FOR E FFLUENT R EUSE 

SPRUCE CREEK GOLF AND COUNTRY C LUB 

MARION COUNTY, FLoRIDA 

OCTOBER 20, 1995 

Prrport!d for: 

Dyer, Riddle. Mills, nnd Prccourl 
I .505 Eas1 Colonial Drive 
Orlando, Florido 32803 

ATIAI>IA Tt \111'/G ,1.: ENr.INII KINio. INr 

,\ T,\: ~ P rnJcC:t No 7CJ:!.S(' 

georgia • flo rida • carolinas 



TABL~ OF CONTENTS 

S1 rnn>~ i' Mi l No 

INTRODUCfiON ......... . .... . .. . .... . . ... .. . • • • ••• 0 0 • •••••• •• 0 • • • ' • • • 

HEGIONAI. IIYDROGEOLOGIC SETriNG . . . .. • . . . .... .. . . ..... ........ . 

SIT£ SPFCIFIC EXPLORATIONS . l 

SOILS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . • . 1 

PROPOSED LAND APPLICATION EFFLUENT DISPOSAL SYSTEM . . . . . . . . . • . • . . 5 

MOUNDING ANALYSIS ...... . . . . . . . . . . . . . . . . • . • . . . . . . . . • . . . . . . . . . . . • . • . . 5 

PROPOSED VEGETATION SYSTEM . . . . . . . . . . . . . . . . . . . . . . • . . . . . . . . . . . . . '' 

!'.'TORAGE REQUIREM ENTS . . . . . . . . . . . . . . . . . . • . . . • . . . . . • • . . . . . . . . . • . . 7 

GROUNDWATER MONITORING PLAN . . . • . . . . . . . . . . . . . . • . . . . . . . . . . • . . . 7 

IHoFERENCES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . • • . • . . . . . . . . . . . . . . . . '.1 

F1gun: I . . . .• ..• .. . ...•.•.•• . - •..•.• . - · · · . . . . . . . S11c Soils Map 

Fij!urc 2 . . • . . . . . . . . . . . . . • • . . • . • • • ... Gmundwalcr Mnnunring Well l...ocnllon Plan 

1\llachmcnl A 

All:ochmcnl II 

GroumJwallcr Mounding lnpu1/0utpu1 

. l ; uul11p Ou1p111 



I T IWULJC ilON 